
JEA Water Reclamation Facility Standards 
 

 

Rev. January 1, 2026 
 

Page 1 of 74 Approval- DLD 

 

 

 

 

JEA Water & Wastewater 

Standards Manual 
 

 

 

 

VOLUME VI: Water Reclamation Facility 

 Specifications  

 

 

 

 

 

 

January 1, 2026 – Edition 

 

 

 

 
  



JEA Water Reclamation Facility Standards 
 

 

Rev. January 1, 2026 
 

Page 2 of 74 Approval- DLD 

 

 

 

 

 

 

 

 

 

Page Intentionally Left Blank 



JEA Water Reclamation Facility Standards 
 

 

Rev. January 1, 2026 
 

Page 3 of 74 Approval- DLD 

 

2026 SUMMARY OF MAJOR CHANGES  

 

TABLE OF CONTENTS 
 

IV STANDARD SPECIFICATIONS  

  STANDARDS VARY BY PROJECT – CONTACT WATERWASTEWATER @JEA.COM 
[...]
flow and redirecting it to a tangential direction. 

III.7.5.2.3.3. A flocculating center well shall be present to promote 
reflocculation of the biomass after mixing. These shall be 
designed to maintain a nominal detention time of 20 to 
30 minutes and shall be sized from 25 to 33 percent of the 
clarifier diameter and to approximately one-half the SWD. 

III.7.5.2.4. Scum Collection 

III.7.5.2.4.1. Two full-radius scum skimmers shall be present in each 
clarifier. Flushing water is to be provided to sluice scum from 
large trough area. Clarifier surface scum will flow to a scum 
collection box, typically attached to each clarifier. 

III.7.5.2.5. Return Activated Sludge/Waste Activated Sludge Pumping 

III.7.5.2.5.1. To optimize the number of installed equipment, a single pump 
may be designed to deliver both RAS and WAS from the 
bottom of the clarifier to upstream of the bioreactors and 
solids-handling facilities, respectively. A minimum of one 
dedicated pump per clarifier with a common spare pump shall 
be provided for redundancy; however, it is recommended that 
two RAS/WAS pumps be provided per clarifier. RAS/WAS 
pumps shall be provided with variable-speed motors. RAS 
pumps should be dedicated to a clarifier such that there is not 
a common suction header. A screw-induced centrifugal pump 
is an acceptable pump type for RAS/WAS pumping.  

III.7.5.2.5.2. RAS pumping rate is typically 50 to 100 percent of the AADF. 
WAS pumping rate will depend on plant operational 
requirements. 



JEA Water Reclamation Facility Standards 
 

 

Rev. January 1, 2026 
 

Page 55 of 74 Approval- DLD 

 

III.7.5.2.6. Scum Pumping 

III.7.5.2.6.1. Submersible sewage pumps shall be installed in the scum 
collection box and shall be used to pump scum to sludge 
holding tanks or solids processing facilities such as aerobic/ 
anaerobic digestion or gravity thickening. Screw impellers are 
not permitted unless specifically authorized by JEA. 

 Process Control 

III.7.5.3.1. Process control will vary per WRF and will depend on existing and new 
equipment, infrastructure, and site conditions. Consultant shall closely 
coordinate with plant personnel to incorporate user preferences and 
lessons learned from past projects.  

III.7.5.3.2. As a minimum, the clarifier mechanism will be started and stopped by a 
local ON/OFF/REMOTE hand switch. Flushing water will be typically 
controlled by solenoid valves that are initiated by a switch that is actuated 
by the skimmer arm. The following alarms are recommended: an alarm on 
HIGH clarifier mechanism torque, with the clarifier mechanism stopped on 
HIGH-HIGH torque, and a general FAIL alarm on the drive. 

III.7.5.3.3. Typically, the scum pump located in the scum collection box of each clarifier 
will automatically turn ON at HIGH sump level and will automatically turn 
OFF at LOW sump level. A HIGH-level alarm in the receiving tank (that is, 
aerobic digester) is recommended to send an alarm to the SCADA.  

III.7.5.3.4. RAS/WAS shall be provided with VFDs; pump speeds typically will be 
automatically controlled by maintaining a programmed flow ratio of the RAS 
flow rate for its associated clarifier to the plant influent flow rate or the 
manually set flow rate. WAS flows will be started and stopped by cycle 
timers based on operator input. Dedicated flowmeters shall be provided to 
separately measure RAS and WAS flows. 

 BLOWERS 

 General Description  

During biological treatment in the aerated zones that use diffused air, blowers shall be 
present to supply oxygen that is required by the activated sludge process. Blower sizing 
and selection is to be based on the characteristics of the influent and load peaking factors 
specific to each plant. 

III.7.6.1.1. Multi-stage: Multi-stage blowers are a type of centrifugal blower that are 
able to increase pressure by means of centrifugal force created using 
several impellers in series. These blowers typically require bearing 
lubrication. 

III.7.6.1.2. Gear-driven: Gear-driven blowers are a type of centrifugal blower that 
create pressure through centrifugal force by using one high-speed impeller 
and gears. These require attention to an all-over lubrication system. 



JEA Water Reclamation Facility Standards 
 

 

Rev. January 1, 2026 
 

Page 56 of 74 Approval- DLD 

 

III.7.6.1.3. Positive-displacement: Positive-displacement blowers are a type of blower 
that operates by trapping a specific volume of air, then discharging the air 
against the system pressure. 

 Design Requirements 

III.7.6.2.1. For smaller unit capacities, positive-displacement blowers are an option. 
These blowers shall be used in the aerated zone of the process bioreactors.  

III.7.6.2.2. For larger unit capacities, centrifugal blowers are an option. These shall be 
used in the aerated zones of the process bioreactors. 

III.7.6.2.3. It shall be assumed that air intake temperatures may reach 100°F or higher 
and may require the motor to be oversized to prevent overheating. 

 Process Control 

III.7.6.3.1. Process control will vary per WRF and will depend on existing and new 
equipment, infrastructure, and site conditions. Consultant shall closely 
coordinate with plant personnel to incorporate user preferences and 
lessons learned from past projects.  

III.7.6.3.2. Backup blower unit(s) shall have installed capacity for MD load and reduced 
DO with one unit out of service. Airflow rate typically will be automatically 
controlled based on DO. Each blower shall have a variable-speed motor to 
provide the necessary airflow to meet the DO setpoint. 

 SUPPLEMENTAL CHEMICAL FEED SYSTEMS  

 General Description 

To meet effluent nutrient standards, supplemental chemical feed systems may be 
required during biological treatment. The need for supplemental chemicals shall be 
assessed prior to design. 

 Design Requirements 

III.7.7.2.1. Carbon 

III.7.7.2.1.1. Supplemental carbon is to be provided as necessary to meet 
nitrogen effluent limits. Carbon is to be dosed to anoxic zones 
of the bioreactors to provide a readily biodegradable carbon 
source needed for denitrification. 

III.7.7.2.1.2. The supplemental carbon source shall be MicroC 2000. The 
chemical oxygen demand of MicroC 2000 is 1,016,000 mg/L. 
The AADF nitrite nitrogen (NO2-N) concentration limit to be 
met is 1 mg/L. 

III.7.7.2.1.3. Supplemental carbon storage tanks are to be sized for a 
minimum of a 30-day storage capacity at AADF and for 
minimum truck delivery requirements. The tank is typically 
double-walled, cross-linked, high-density polyethylene 



JEA Water Reclamation Facility Standards 
 

 

Rev. January 1, 2026 
 

Page 57 of 74 Approval- DLD 

 

(XLHDPE). If single-walled tanks are installed, design for 
means of secondary chemical containment as dictated by 
federal, state, or local regulations (whichever is most 
stringent). 

III.7.7.2.1.4. Supplemental carbon feed pumps shall be provided in a pre-
assembled, self-contained skid package. The pump type to 
be used shall be diaphragm positive-displacement with a 
variable-speed drive.  

III.7.7.2.2. Metal Salt  

Metal salt is to be provided as necessary to meet phosphorous effluent 
limits. Preferred dosing location for metal salts is at bioreactor point of 
discharge to allow for phosphorous removal during secondary clarification. 
Additional or alternative locations, such as in upstream aerobic zones or 
downstream prior to filtration, can be evaluated and pilot tested during 
schematic design.  

III.7.7.2.3. Aluminum Sulfate (alum) 

III.7.7.2.3.1. The AADF TP concentration limit to be met is 0.8 mg/L. 

III.7.7.2.3.2. Alum storage tanks are to be sized for a minimum of a 30-day 
storage capacity at AAD and for minimum truck delivery 
requirements. The tank is typically double-walled XLHDPE. If 
single-walled tanks are installed, design for means of 
secondary chemical containment as dictated by federal, 
state, or local regulations (whichever is most stringent). 

III.7.7.2.3.3. Alum feed pumps are typically provided in a pre-assembled, 
self-contained skid package. The pump type to be used is 
typically a positive-displacement, hydraulically-actuated 
diaphragm pump with a variable-speed drive.  

III.7.7.2.4. Ferric Chloride/Ferric Sulfate 

III.7.7.2.4.1. If using ferric chloride or ferric sulfate as the metal salt, it is to 
be added with a molar ratio of at least 3:1 (three metal ions 
to one phosphorous ion). The AADF TP concentration limit to 
be met is 0.8 mg/L 

III.7.7.2.4.2. Ferric chloride or sulfate storage tanks are to be sized for a 
minimum of a 30-day storage capacity at AAD and for 
minimum truck delivery requirements. The tank is typically 
double-walled XLHDPE. If single-walled tanks are installed, 
design for means of secondary chemical containment as 
dictated by federal, state, or local regulations (whichever is 
most stringent). 

III.7.7.2.4.3. Ferric chloride or sulfate feed pumps are typically provided in 
a pre-assembled, self-contained skid package. The pump 
type to be used typically is a positive-displacement, 
hydraulically-actuated diaphragm pump with a variable-
speed drive.  



JEA Water Reclamation Facility Standards 
 

 

Rev. January 1, 2026 
 

Page 58 of 74 Approval- DLD 

 

III.7.7.2.4.4. Some filter manufacturers recommend the use of ferric 
chloride over alum. It is important to note that the use of ferric 
chloride could lower water pH more than alum; therefore, if 
ferric chloride is used as the coagulant, pH monitoring shall 
be diligent. Ferric chloride has also been proven to cause 
staining, which shall also be considered when selecting this 
chemical.  

III.7.7.2.5. Polymer 

III.7.7.2.5.1. Polymer feeds may be provided to secondary clarifiers as 
needed to aid in flocculation to achieve TSS removal goals. 
A permanent storage and feed system is not required; 
however, at a minimum, space shall be provided to locate a 
polymer tote with a power supply so a temporary feed system 
can be located adjacent to the secondary clarifier effluent. 
Polymer feed design is later discussed in Section III.15.  

 Process Control 

III.7.7.3.1. Process control will vary per WRF and will depend on existing and new 
equipment, infrastructure, and site conditions. Consultant shall closely 
coordinate with plant personnel to incorporate user preferences and 
lessons learned from past projects. If equipment and control system will be 
provided as part of a package system, Consultant shall coordinate with 
system supplier to ensure compatibility among different components. 

III.7.7.3.2. Supplemental carbon feed pumps will operate as needed to achieve the 
nitrogen discharge limit and shall be controlled by a feedback loop based 
on plant influent flow rate and nitrate concentration leaving the bioreactors. 

III.7.7.3.3. Coagulant (alum and ferric chloride/ferric sulfate) feed pumps will operate 
as needed to achieve the phosphorus discharge limit and shall be controlled 
by a feedback loop based on plant influent flow rate and phosphate 
concentration leaving the bioreactors. 

III.7.7.3.4. Polymer blending skids typically include an integral, vendor-furnished local 
control panel, which will allow for manual or automatic control. 

III.8. FILTRATION 

 GENERAL DESCRIPTION  

Filtration is necessary after secondary clarification for removal of residual suspended solids prior 
to disinfection. Filters shall have convenient access to media for frequent inspection and cleaning.  

 DESIGN REQUIREMENTS 

Filtration rates shall be based on the design PHF and should not exceed 5 gpm/ft2. Filters are 
necessary where effluent concentrations of less than 20 mg/L of suspended solids or 1 mg/L of 
phosphorus must be achieved. Two types of filters are presented in the following sections—cloth-



JEA Water Reclamation Facility Standards 
 

 

Rev. January 1, 2026 
 

Page 59 of 74 Approval- DLD 

 

media filters and sand filters. Due to its compact footprint and ease of maintenance, cloth-media 
filter is preferred. 

 Cloth-Media Filters 

III.8.2.1.1. Cloth-media filter design varies per manufacturer and is often proprietary. 
Coordinate with equipment supplier for specific design requirements.  

III.8.2.1.2. Cloth-media filter cartridges shall be housed in a Type 304 SST tank. Tanks 
shall be placed underneath a canopy cover.  

III.8.2.1.3. A bridge crane shall be considered for filter cartridge/disk removal and 
replacement. As a minimum, bridge crane lifting capacity shall include the 
weight of a fully saturated, dirty filter cartridge. 

III.8.2.1.4. For redundancy, two backwash pumps per filter is recommended. Self-
priming centrifugal pump is an acceptable pump type for filter backwashing, 
especially when net-positive suction head (NPSH) issues are present. Filter 
backwash piping and valves shall be SST. 

 Sand Filters 

III.8.2.2.1. There are many different options for sand-type filters. These are 
summarized as follows: 

III.8.2.2.1.1. Semicontinuous granular-medium filters are filters in which 
filtering and cleaning phases occur sequentially and should 
be designed according to the characteristics listed in 
Table III-6. 

Table III-6. Physical Characteristics of Semicontinuous Granular-medium Filters 

Type of Filter Type of Filter Bed Filtering Medium 
Typical Bed Depth, 

inches Backwash Operation Flow Rate Through Filter 

Conventional Mono-medium Sand or anthracite 30 Batch Constant/Variable 

Conventional Dual-medium Sand or anthracite 36 Batch Constant/Variable 

Conventional Multimedium Sand, anthracite, 
and garnet 

36 Batch Constant/Variable 

Deep Bed Mono-medium Sand or anthracite 48 to 72 Batch Constant/Variable 

Deep Bed Mono-medium Sand 48 to 72 Batch Constant 

Pulsed Bed Mono-medium Sand 11 Batch Constant 

Source: Wastewater Engineering Treatment Disposal and Reuse, Third Edition (Metcalf and Eddy 2013)   

III.8.2.2.2. Continuous granular-medium filters are filters in which the filtering and 
cleaning phases occur simultaneously and should be designed according 
to the characteristics listed in Table III-7. 



JEA Water Reclamation Facility Standards 
 

 

Rev. January 1, 2026 
 

Page 60 of 74 Approval- DLD 

 

Table III-7. Physical Characteristics of Continuous Granular-medium Filters 

Type of Filter Type of Filter Bed Filtering Medium 
Typical Bed Depth, 

inches Backwash Operation Flow Rate Through Filter 

Deep Bed Mono-medium Sand  48 to 72 Continuous Constant 

Traveling Bridge Mono-medium Sand 11 Semicontinuous Constant 

Traveling Bridge Dual-medium Sand 16 Semicontinuous Constant 

Source: Wastewater Engineering Treatment Disposal and Reuse, Third Edition (Metcalf and Eddy 2013) 

 PROCESS CONTROL 

 Process control will vary per WRF and will depend on existing and new equipment, 
infrastructure, and site conditions. The Consultant shall closely coordinate with plant 
personnel to incorporate user preferences and lessons learned from past projects. If 
equipment and control system will be provided as part of a package system, Consultant 
shall coordinate with system supplier to ensure compatibility among different 
components. 

 Filter backwashing can be controlled manually or automatically. If controlled by a PLC, 
automatic sequencing of the backwash pumps and the opening and closing of the sludge 
valve for sludge removal may be performed. Filter backwashing is typically initiated 
based on elapsed time or on head loss (that is, level or pressure differential upstream 
and downstream of the filter media). 

III.9. DISINFECTION 

 GENERAL DESCRIPTION  

Disinfection of the effluent is required to meet applicable treatment standards. Disinfection should 
achieve bacterial standards as well as the disinfection residual limits. JEA typically employs UV 
disinfection with sodium hypochlorite injection to maintain residual disinfection in the reclaimed 
water (RCW) distribution system.  

 DESIGN REQUIREMENTS 

 Chlorination 

Chlorine is the most common type of disinfectant used in wastewater applications. 